

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2022-09-28 09:41:30  
Date of Next Testing: 2024-09-17 09:41:30  
Product Name: **Bicyclo[2.2.1]hept-2-ene**  
CAS Number: 498-66-8  
Specifications & Purity: 99%  
Lot #: I2220193  
SKU #: **B109700**  
Analysis: **133660**

Parameter	Limit Values	Result
Purity(GC)	99-100 (%)	99.95 %
Melting point	45-48 (°C)	47.14000 °C
Appearance (B109700)	Off-white to yellow solid	Off-white to yellow solid
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su  
QA & QC Manager